690 ENDURO R ABS 2014 <2014><EU><F9703N8>

FRAME
14793

Pos Part Number Description Additional Text Quantity
1* 7650300130004 FRAME "765NA" ORANGE 1.00
2 7650300500033 ENGINE SUPPORT L/S BLACK 1.00
3* 7650300600033 ENGINE SUPPORT R/S BLACK 1.00
4 0035100249 AH collar screw M10x24 ISA45 3.00
5 75003015000 SPECIAL SCREW M10X115 ISK8 07 1.00
6 75003014000 SPECIAL SCREW M10X152 ISK8 07 1.00
7 54630044000 COLLAR NUT M10 WS=13 2.00
8 76504067000 CHAIN SLID. GUARD 08 1.00
9 54310086100 SELF LOCKING NUT M10 CU WS=14 4.00
10 0025080206 HH collar screw M8x20 SELF-LOCKING 1.00
11 54603048500 RANGE CHANGE METAL NUT M4 2.00
12* 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R | 1.00




15 0933050203 HH SCREW DIN933 M5x20 1.00
16 7650303804401 FOOT REST BRACKET L/S 1.00
17 7650303914401 FOOTREST CARRIER R/S 1.00
18 0025080456 HH collar screw M8x45 TX40 4.00
19 0934050003 HEXAGON NUT DIN0934-M 5 1.00
20 7650304800001 FOOT REST BRACKET REAR L/S 1.00
21 7650304900001 FOOT REST BRACKET REAR R/S 1.00
22 76503038150 HEEL PROTECTOR LS 09 1.00
23 76503039050 HEEL PROTECTOR RS 08 1.00
24 0025080166 HH COLLAR SCREW M8X16 TX40 4.00
26 0025080126 HH collar screw M8x12 TX40 4.00
30 60003050000 FOOTREST CPL. L/S REAR 03 1.00
31 60003051000 FOOTREST CPL. R/S REAR 03 1.00
32 60003044000 BOLT FOR FOOTREST REAR 03 2.00
33 0799060003 retaining washer DIN 6799 - 6 2.00
34 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00
35 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00
39* 78003040033 FOOTREST L/S + R/S CPL. 09 1.00
40* 78003040050 FOOTREST L/S 08 1.00
41* 78003041050 FOOTREST R/S 08 1.00
42* 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00
43 54603041000 FOOTREST SPRING L/S & R/S 2.00
44 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
45 0094032253 PIN DIN0094-3,2X25 STEEL 2.00
50* 76503083200 COVER FRAME L/S 1.00
51* 76503084200 COVER FRAME R/S 1.00
52 69008021080 clip nut M5 2.00
53 76503085000 COVER FOR IGNITION LOCK 1.00
54* 58605083010 SCREW TORX M5X10 05 2.00
55 0770080020 O-RING 8X2 SILICONE 1.00
56 60038082000 ANGLE CONNECTOR LC8 03 1.00
57 76530087100 VENTILATION OIL SEPARATOR FOAM 1.00
58 0081050181 SCREW FOR PLASTIC K50X18 T20 300 TPI Erzbergrodeo 1.00
99 76504067010 CHAIN SLIDING BELOW 08-13 1.00

* = New part




